
I~o 15:2..- WS 


CLASSB 

WATERAND/OR WASTEWATER UTILITIES 


FI NANCIAL, RATE 

AND ENGI NEERI NG 

MINIMUM FILING 

REQUI REM ENTS 


OF 

PlurisWedgefield, Inc. 

Exa:t Legal Ncme of Utility 

VOLUME I 


COM
<MJV1I 


APA -,- 
ECO --,;...\
ENG \ 
GCL ~l-

FORTHElDM 
TEL
CLK - Test Year Ended: 12131/2011 

o4 8 3 6 JUL 19 ~ FORM PS::NVAW 20 ( I ) 

FPSC-COMt1ISSI0N CLERK 



cuss  A AND B WATER AND/OR. SEWER unL inEs 
FINANCIAL, RATE AND ENGINEERING 

MINIMUM FILING REQUIREMENTS 

INDEX 

PAGE@) DESCRIPTION OF SCHEDULE SCHEDULE 

A-I 
A-l(a) 

A-2 
A-2(a) 

A 3  
A-3(a) 

A 4  
A b  
A 4  
A-7 
A-8 
A-9 
A-I 0 
A-I 1 
A-I 2 
A-I 3 
A-I4 
A-I5 
A-I6 
A17 
A-I 8 
A-I9 

6-1 
E-l(a) 

8-2 
[...]
number of units. Round consumption to nearest 1,000 gallons is begin at zero. If a rate change occurred during the 
test year, provide a separate billing analysis which coincides with each period. 

(1) (2) (3) (4) (5) (6) (7) (8) 

Consumpt Number Cumulative Consumed Cumulative Reversed Factor Percentage 
Level of Bills Bills (l)x(2) -- Gallons Bills [(I)x(6)]+(5) of Total 

Gallons Consolidated 

The billing analysis is contained in Volume II 

I09 



Gallons of Water Pumped, Sold and Unaccounted For 
In Thousands of Gallons 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 1213112011 

Explanation: Provide a schedule of gallons of water pumped, sold and unaccounted for each month of the test 
year. The gallons pumped should match the flows shown on ithe monthly operating reports sent to DER. The 
other uses may include plant use, flushing of hydrants and water and sewer lines, line breakage's and tire flows. 
Provide all calculations to substantiate the other uses. If unaccounted for water is greater than I O % ,  provide an 
explanation as to the reasons why: if less than IO%, Columns 4 8 5 may be omitted. 

Florida Public Service Commission 

Schedule F-I 
Page 1 of I 
Preparer: Maurice Gallarda 

(1) (2) (3) (4) (5) (6) 

Gallons Gallons Gallons Other Unaccounted x 
(000) (2) (000) (000) (000) (2)+(3)-(4)-(5) For Water 

Total 

Month1 Pumped Purchased Sold Uses For Water (3) Unaccounted 
- Year 

Total 

Jan-11 
Feb-1 1 
Mar-1 1 
April-1 1 
May-1 1 
June-1 1 

9,215 0 8.257 548 410 4.5 % 
8,680 0 6.832 1,054 794 9.2 

10,891 0 8.044 692 2,155 19.8 
11,579 0 9,510 622 1,447 12.5 
13,748 0 10,073 670 3,005 21.9 
11,830 0 11,124 729 (23) -0.2 

July-1 1 10,429 0 10,460 1,138 (1.169) -11.2 
Aug-11 10,156 0 8,827 2,674 (1.345) -13.2 
Sept-11 9,991 0 7,710 778 1,503 15.0 
Oct-11 10,151 0 9,751 645 (245) -2.4 
Nov-11 9,779 0 7,807 647 1,325 13.6 

17.7 Dee-1 1 10,291 0 7,825 - 640 1,826 - 
126,740 - 106,220 - 10,836 9,684 7.64 % 

110 



Gallons of Wastewater Treated 
In Thousands of Gallons 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/3112011 

Florida Public Service Commission 

Schedule F-2 
Page I of I 
Preparer: Maurice Gallarda 

Explanation: Provide a schedule of gallons of wastewater treated by individual plant for each month of the 
historical test year. Flow data should match the monthly operating reports sent to DER. 

(1) (2) (3) (4) (5) (6)  
Total Purch. 

Month1 Individual Plant Flows (000) Total Plant Sewage 
Year No. 1 UIA NIA NIA Flows Treatment 

Jan-I 1 
Feb-I 1 
Mar-I 1 
April-I 1 
May-1 1 
June-1 1 
July-1 1 
Aug-I I 
Sept-I 1 
Oct-11 
Nov-I 1 
Dec-11 

6.185 
5,193 
5,332 
6,141 
6.216 
5,912 
6,550 
7,345 
6,451 
8,116 
6,515 
6,142 

none 6,185 
5,193 
5,332 
6,141 
6,216 
5,912 
6,550 
7,345 
6,451 
8,116 
6,515 
6,142 

Total 76,098 76,098 

Ill 



Water Treatment Plant Data Florida Public Service Commission 

Pluris Wedgefield, Inc. 

Test Year Ended: 12/31/2011 
Docket NO.: 120152-WS 

Schedule F-3 
Page 1 of 1 
Preparer: Maurice Gallarda 

Explanation: Provide the following information for each water treatment plant If the system has water plants 
that are interconnected, the data for these plants may be comlbined. All flow data must be obtained from the 
monthly operating reports (MORS) sent to the Department of Environmental Regulation. 

DATE (000%) 

12/2011 1,152 
Finished Water Pumoed 
1. Plant Capacity 

The hydraulic rated capacity. If different from that shown on1 the 
DEP operating or construction permit, provide an explanatim. 

2. Maximum Day 

The single day with the highest pumpage rate for the test year. 
Explain, on a separate page, if fire flow, Ilne-breaks or other 
unusual occurrences affected the flow this day. 

(There is no record of any unusual occurrences) 

5/2/2011 567 

Maximum Day without unusual occurances 5/2/2011 567 

3. Five-Day Max Month (1) 5/1/2011 537 
The five days with the highest pumpage rate from the month with ('1 5/2/201 567 
the highest pumpage rate during the test year. Explain, on a (3) 5/12/2011 532 

occurrences affected the flows on these days. (5) 5/23/2011 556 
separate page, if fire flow, line-breaks or other unusual (4) 5/22/2011 533 

(There is no record of any unusual occurrences) AVERAGE 545 

4. Five-Day Max Year (1) 5/1/2011 
(2) 5/2/2011 
(3) 5/12/2011 
(4) 5/22/2011 
(5) 5/23/2011 

The five days with the highest pumpage rate from any one month 
in the test year. Provide an explanation If fire flow, line-breaks or 
other unusual occurrences affected the flows on these days. 

537 
567 
532 
533 
556 

(There is no record of any unusual occurrences) AVERAGE 545 

5. Average Daily Flow 
Max Month 

Annual 
567 
347 

6. Required Fire Flow (500 gpm for 2 hours) 60,000 

112 



Wastewater Treatment Plant Data 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Service Commission 

Explanation: Provide the following information for each wastewater treatment plant. All flow data must be 
obtained from the monthly operating reports (MORS) sent to the Department of Environmental Regulation. 

GPD 
MONTH (000's) 

I. Plant Capacity 12/2011 330 

The hydraulic rated capacity. If different from that shown oln the 
DER operating or construction permit, provide an explanation. 

2. Average Daily Flow Max Month 

3 Average 3 Month Max Flow 

4 Average Annual Daily Flow 
- 

Schedule F-4 
Page I of I 
Preparer: Maurice Gallarda 

An average of the daily flows during the peak usage month 
during the test year. Explain, on a separate page, if this peak- 
month was influenced by abnormal infiltration due to rainfall1 
periods. 

8/2011 

10/2011 

12/2011 

237 

238 

208 

113 



Used and Useful Calculations 
Water Treatment Plant 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Service Commission 

Schedule F-5 
Page I of 2 
Preparer: Maurice Gallarda 

Explanation: Provide all calculations, analyses and governmenltal requirements used to determine the used and 
useful percentages for the water treatment plant(s) for the histolrical test year and the projected test year (if 
applicable). 

Line 
NO. 

I 
2 

- 
Source of SUDD~V and Water Treatment 8 PumDinci Plant 
Used and useful calculations are based on Rule 25-30.4325 

3 E = Firm Reliable Capacity (Sch. F-5, page 2) 

4 Demand 
5 A = Maximum Day Demand (Sch. F-3) 
6 
7 C = Fire flow demand (Sch. F-3) 
E D = Excess Unaccounted for water 

E = Property needed to serve five years after TY (Sch. F-8) 

384,000 gpd 

567,000 gpd 
11,561 gpd 
60,000 gpd 
9,684 gpd 

9 Percent Used 8 Useful = (A + B + C - D)/E: x loo%, = 100.0% 

10 
11 

12 
13 

Water Storaqe (Sch. F5. Daae 21 
Used and useful calculations are based on Rule 25-30.4325, F.A.C. 

Usable storage capacty of 350,000 is less than the peak day demand, 
the storage capacity used and useful is considered to be 100.0% 

14 Water Distribution Svstem 

15 
16 

Capacity is 1.91 1 ERCs. Average Test Year Connections is 1,594. Annual customer growth rate 
estimated at 6.5 ERCs. Statutoty grMNth period of 5 years alllows for 32 ERCs. 

17 Used and Useful = [(1,594 + 33)/1,911] x 100% = 

Recap Schedules: AS,A-9,B-13 

85.1% 

114 



Used and Useful Calculations 
Water Treatment Plant 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/3112011 

Florida Public Service Commission 

Schedule F-5 
Page 2 of 2 
Preparer: Maurice Gallarda 

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and 
useful percentages for the water treatment plant@) for the historical test year and the projected test year (if 
applicable). 

Line 
No. - 
I 
2 

3 

4 
5 

6 
7 
8 
9 
10 
11 
12 
13 
14 

Finn Reliable CaDacity 
Source of SUPP~V and Water Treatment Plant 

Pumping Capabillty (PC) - Gallons per Minute (gpm) 

Firm Reliable Capacity - GPD 
(PC at 16 hours and largest well removed) 

Well #3 Total 
- L t = - - - . - - -  --- -- Well #2 

400 600 I ,000- 

384,000 - - removed 

Storaae 
The Water Treatment Plant contains one (1) ground storage tank with a 
cascade aerator on top. The ground storage tank is separated into an inner and outer tank. 
The inner tank has a capacity of 71,000 gallons and the outer tank has a capacity of 
279,000 gallons. Total storage capacity 350,000. 
The cascade aerator located on top of the ground storage tank has a capacity of 2,000 
gpm, which exceeds the combined pumping capacity of the raw water sources. However, 
the MlEX units should effectively remove the hydrogen sulfide from the water, thus 
making the cascade aerator unnecessary. 

Recap Schedules: A-5.A-93-13 

384,000 . 

115 



Used and Useful Calculations (Interim Rates) 
Water Treatment Plant 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Service Commission 

Schedule F-5 (a) 
Page I of 1 
Preparer: Maurice Gallarda 

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and 
useful percentages for the water treatment plant@) for the historical test year and the projected test year (if 
applicable). 

Line 
NO. 

I 

- 
Not Applicable 

Recap Schedules: A-5,A-9,6-13 

116 



Used and Useful Calculations 
Wastewater Treatment Plant 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Service Commission 

Schedule F-6 
Page I of 2 
Preparer: Maurice Gallarda 

Explanation: Provide all calculations, analyses and governmen1:al requirements used to determine the used 
and useful percentages for the wastewater treatment plant(s) folr the historical test year and the projected 

Line 
NO. - 
1 

2 
3 
4 
5 
6 
7 
8 
9 
10 

11 
12 

13 
14 
15 

Wastewater Treatment Plant 

An existing 0.40 MGD (AADF) design capacity (limited to 0330MGD permitted capacity) contact 
stabilization activated sludge domestic wastewater treatmerit plant consisting of flow equaliiation, 
influent screening, contact aeration, re-aeration, secondaty clarification, chemical feed faciliiies, 
two multi-media filters, one Aqua-Disk membrane filter, follcwed by twin chlorine contact tanks, 
a flow measuring tank, chlorine residual and turbidity analyzer and recorders, motorized diversion 
valves and aerobic digestion of residuals. 
Also, a 2.15 million gallon reject storagdpercolation pond with pumpback provisions to return 
reject water to the plant headworks for additional treatment ,and a 7.18 million gallon lined 
wet weather storage pond. 

Based on test year flows 
D = Permitted CaDacitv. AADF (Sch. F41 

Demand 
A = AADF (Sch. F4) 
B = Property needed to serve 5 years after test year (Sch. F-8) 

330,000 gpd 

238,000 gpd 
0 gpd 

16 Calculated used and useful 72.1% _ _ _ _ _ ~  

17 
18 

Regardless of the above calculation the reuse portion of the wastewater treatment plant 
providing irrigation water to the local golf course and is therefore considered 100% used and useful. - 

Recap Schedules: A-6,A-IO,B-14 

117 



Used and Useful Calculations 
Wastewater Treatment Plant 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12131l2011 

Florida Public Service Commission 

Schedule F-6 
Page 2 of 2 
Preparer: Maurice Gallarda 

Explanation: Pmvide all calculations, analyses and governmental requirements used to determine the used 
and useful percentages for the wastewater treatment plant@) foir the historical test year and the projected 

Line 
NO. - 
1 Not Applicable 

- 
Recap Schedules: A-6,A-lO,B-14 

- I18 



Used and Useful Calculations (Interim Rates) 
Wastewater Treatment Plant 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Setvice Commission 

Schedule Fb(a) 
Page I of 1 
Preparer: Maurice Gallarda 

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used 
and useful percentages for the wastewater treatment plant(s) folr the historical test year and the projected 

Line 
No. 

I Not Applicable 

Recap Schedules: Ab,A-lO,B-14 

119 



Used and Useful Calculations 
Water Distribution and Wastewater Collection Systems 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Service Commission 

Schedule F-7 
Page I of I 
Preparer: Maurice Gallarda 

Explanation: Provide all calculations, analyses and governmental requirements used to determine the used and 
useful percentages for the water distribution and wastewater collection systems for the historical and the 
projected test year (if applicable). The capacity should be in tenms of ability to serve a designated number of 
connections. It should then be related to actual connected density for historical year calculations. Explain all 
assumptions for projected calculations. If the distribution and (collection systems are entirely contributed or built- 
out, this schedule is not required. 

Line 
No. - 
1 
2 D = ERCs for Service (per PSC-08-0827-PAA-WS) 

Water Distnbution and Wastewater Collection Svstems 
1,911 ERCs 

3 Demand 
4 A = Average SFRs (Sch. F-9) 1,594 SFRs 
5 B = Property needed to serve five years after TY (Sch. F-811 33 ERC's 

Percent Used 8 Useful = (A + B -(:)ID x loo%, = 6 
~ 

85.1% - 

I20 



Margin Reserve Calculations 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Florida Public Service Commission 

Schedule F-8 
Page 1 of I 
Preparer: Maurice Gallarda 

Explanation: If a margin reserve is requested, provide all calculations and analyses used to determine the amount 
of margin reserve for each portion of used and useful plant. 

Line 
No. 

1 
2 PN=EGxPTxU 

3 where: 
4 EG = Equivalent annual growth in ERCs 
5 
6 
7 

Water Source, PumDina. Treatment & Storaae 

PT = Post test year period per statute 

PN = Property needed expressed in U units 
U = Unit of measure utilized in U&U calculations 

6.5 ERCs/yr 

356 gpd/ERC, MDD 
5 yrs 

11,561 gpd 

8 Wastewater Treatment & DisDosal 
9 

10 
11 
12 
13 
14 

No margin of resefve is requested for the wastewater treatment and disposal 

15 Water Distribution & Wastewater Collection Svstems 
16 PN=EGxPTxU 

17 where: 
I 8  EG = Equivalent annual growth in ERCs 
I 9  
20 
21 

PT = Post test year period per statute 

PN = Property needed expressed in U units 
U = Unit of measure utilized in U&U calculations 

6.5 ERCs/yr 
5 Yrs 
1 ERC 

33 ERCs 

121 



Equivalent Residential Connections -Water Florida Public Service Commission 

Pluris Wedgefield, Inc. 
Docket No.: 120152-WS 
Test Year Ended: 12/31/2011 

Schedule F-9 
Page 1 of 1 
Preparer: Maurice Gallarda 

Explanation: Provide the following information in order to calculate !:he average growth in ERC's for the last five years, 
includlng the test year. If the utillly does not have single-family residential (SFR) customers, the largest customer class 
should be used as a substitute. 

(1) (2) (3) (4) (5 )  (6) (7) (8) (9) 
SFR Gallons/ Total Total Annual 

Line SFR Customer ERC's Gallons ERC Gallons ERCs % Incr. - - No. Year Beginning Ending Average Sold (Li)/(4) Sold (7)/(6) in ERCs 

I 2007 

2 2008 

3 2009 

4 2010 

5 2011 

6 

7 Data: 
8 
9 
10 
11 
12 

13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

1.592 1.557 1,575 153,742 98 160,282 

1,557 1.559 1,558 127,107 82 133,960 

1.559 1,588 1.574 120,037 76 121,867 

1,588 1,589 1,589 100,631 63 103,987 

1,589 1,599 1,594 102,615 64 106,222 

Average Growth Through 5-Year Period (CoI. 8) \ 

Year 
2007 
2008 
2009 
2010 
201 1 

Flow 
153.742 
127,107 
120,037 
100,631 
102,615 

ERC 
1,636 
1,634 
1,604 
1,651 
1,660 

1,636 - - -  

1,634 (0.1) % 

1,604 (1 .E) 

1,651 2.9 

1,660 0.5 

0.293 % 

% increase 
NIA 

(0.1) 
(1 3 )  
2.9 
0.5 

HiStOnCal ERCS 

2.000 

1.500 
2007 2008 2009 2010 2011 

y =  6.5xr 1617.5 
R' = 0.2316 

Average yearly % increase 
(by linear regression) = 

Lwo% 
2010 (end of year) 
ERC's = 1650 

29 

30 

31 The regression analysis was performed on the average SFR customers. since there was insufficient data available 